

	<h1 style="text-align: center;">PTC</h1> <h2 style="text-align: center;">Ürün Test ve Belgelendirme</h2> <p style="text-align: center;">Sanayi Ticaret Limited Şirketi Aydınlı Mahallesi Patlayıcı Maddeler Yolu Caddesi Beyoğlu Sanayi Sitesi D1 Blok No:26 Aydınlı-Tuzla / İSTANBUL Tel : +90 216 393 32 32 www.ptctesting.com</p>	<p>Test Raporu Numarası <i>Test Report Number</i> PTC-192001-089</p> <p>Oluşturulma Tarihi <i>Issue Date</i> 20/02/2020</p> <p>Rapor Geçerlilik Tarihi <i>Expiry Date of Report</i> 20/02/2021</p>
--	--	--

5.3 Experimental Results:

PROPERTIES		CLASS 1			CLASS 2
		TYPE 1		TYPE 2	N/A
		VARIETY1	VARIETY2		
WARP DIRECTION OF THE LARGEST BREAKING STRENGTH (N)		-	-	444	N/A
WEFT DIRECTION OF THE LARGEST BREAKING STRENGTH (N)		-	-	452	N/A
EXPLOSION STRENGTH		N/A			241
BEADING RESISTANCE		>4	N/A		N/A
DIMENSIONAL CHANGES AFTER WASHING TYPE-1	WIDHT DIRECTION	MIN %6 >%6	MIN %6 >%6	MIN %6 >%6	N/A
	LENGTH DIRECTION	MIN %8 >%8	MIN %8 >%8	MIN %8 >%8	N/A
DIMENSIONAL CHANGES AFTER WASHING TYPE-2	WIDHT DIRECTION	MIN %2	MIN %3	MIN %3.5	P
	LENGTH DIRECTION	>%2	>%3	>%3.5	
COLOUR RESISTANCE AFTER WASHING	COLOUR CHANGES	4			
	FLOWING	4			
Color fastness to RUBBING	DRY	4			
	WET	3			
Color fastness to LIGHTING	COLOUR CHANGES	4			
	FLOWING	4			
Color fastness to SWEAT	COLOUR CHANGES	4			
	FLOWING	3			